



7-2,Koami-cho, Nihonbashi Tyuo-ku,  
Tokyo Japan  
T E L 03-3667-3333 F A X 03-3668-5385

TEST REPORT

Report No. :002601

Page:1 of 1

Date : August 27, 2009

SAMPLE DESCRIPTION : Pentel Correction Pen

Product Code: ZL63-W, ZL113-W

SAMPLE RECEIVING DATE: March 3,2005

TESTING PERIOD : March 3,2005

TEST METHOD:As specified in the European Standard on Safety of Toys,EN71 Part3:1994

Migration of Certain Elements.

Heavy Element Analysis was performed by Inductively Coupled Argon Plasma Spectrometry.

TEST RESULT

Sample	As	Ba	Cd	Cr	Pb	Hg	Se	Sb
Ink	ND	ND	ND	ND	ND	ND	ND	ND
Threshold Limit	25	1000	75	60	90	60	500	60
Detection Limit	1	5	5	5	5	5	5	5

(Unit:mg/kg ND:less than detection limit)

PREPARED AND CHECKED BY:

FOR PENTEL CO.,LTD

Kunihiko Matsumoto  
DEPUTY GENERAL MANAGER  
QUALITY ASSURANCE DEPT.